

**Inspection Report**

Report No.: XYA-130205  
 Supplier : XY-GLOBAL

Inspection Date: 24<sup>th</sup> Apr., 2013  
 Inspector:KEN

Inspection only for: Item No: CA241-0208	Inspection Result: PASS
---	----------------------------

Description	Finished Qty	Sample Size	Defect Found	Defects Description	Acceptable Qty
CA241-0208	320000 PCS	500PCS	5pcs	No failure, with little flaws, acceptable	320000pcs

**Appearance Inspection :**  
 5pcs burrs and scratch on products surface, acceptable

**Dimension Inspection:**  
 No failure , refer to measurement report.

**Assembly Test:**  
 No failure

**Inspection Summary**  
 The inspection sample is 100% inspection.

Digital photo records :

	
1. Packing	2. Packing
	
3. Packing	4. Packing
	
5. Product	6. Product
	
7. Product	8. Product
	
9. Inspection	10. Inspection
	
11. Inspection	12. Inspection

اسم المنتج	مقطع CNC من الألومنيوم AL6061 AL6065 AL6063 AL7075 SUS304 SUS303 SUS316
المواد	AL6061 AL6065 AL6063 AL7075 SUS304 SUS303 SUS316
العمليات	CNC
الدقة	+/- 0.01MM
الوقت	20-25 ساعة
التشطيب	مطبق
الرقم	9001
ملاحظات	
اسم المنتج	مقطع CNC من الألومنيوم AL6061 AL6065 AL6063 AL7075 SUS304 SUS303 SUS316
المواد	AL6061 AL6065 AL6063 AL7075 SUS304 SUS303 SUS316
العمليات	CNC
الدقة	+/- 0.01MM
الوقت	20-25 ساعة
التشطيب	مطبق
الرقم	9001
ملاحظات	
اسم المنتج	مقطع CNC من الألومنيوم AL6061 AL6065 AL6063 AL7075 SUS304 SUS303 SUS316
المواد	AL6061 AL6065 AL6063 AL7075 SUS304 SUS303 SUS316
العمليات	CNC
الدقة	+/- 0.01MM
الوقت	20-25 ساعة
التشطيب	مطبق
الرقم	9001
ملاحظات	

البلاستيك صب الشركة في الصين، البلاستيك العفن تصنيع الصين